
 Printed on recycled paper 

 

USER’S GUIDE 

UG-2077-ENV 
 
 
 
POTABLE WATER QUALITY MANAGEMENT 
GUIDANCE DOCUMENT 
 
 
 
 
 
 
 
 
 
by 
 
Jenny Lagerquist 
 
 
 
 
 
 
September 2007 

Approved for public release; distribution is unlimited. 

ENGINEERING SERVICE CENTER 
Port Hueneme, California 93043-4370 





EXECUTIVE SUMMARY 

In January of 2006, the United States Environmental Protection Agency (EPA) passed two large 
pieces of legislation that further protect the treatment and distribution of the nation’s drinking 
water supply:  the Long Term 2 Enhanced Surface Water Treatment Rule (LT2) and the Stage 2 
Disinfectants and Disinfection Byproducts Rule (Stage 2).  The rules build on their predecessors 
[...]
concentrations in the distribution system in order to comply with the Stage 2 Rule. 

Introduction 

SUBASE Kings Bay (SKB), located adjacent to the coast of Georgia about 40 miles north of 
Jacksonville, FL, currently operates a 1.2 MGD softening water treatment plant that treats 
groundwater.  The influent is a combination of water from three different wells less than 3 miles 
apart.  The water is typically very hard (> 300 ppm calcium and magnesium), but has a low 
average TOC (1.9 mg/L).  Typical water quality parameters for the raw well water are presented 
in Table 6.1.1: 

       Table 6.1.1 Average water quality parameter values 
       for SUBASE King’s Bay. 

Parameter Average value 

TOC 1.9 mg/L 

DOC 1.5 mg/L 

pH 7.48 

Alkalinity 155 mg/L 

Total hardness 310 mg/L 

Temperature 24.2 C 

TTHM formation 
potential 85 μg/L 

 51



J. Lagerquist 
Naval Facilities Engineering Service Center 

HAA5 formation 
potential 27 μg/L 

Operating flow 1.2 mgd 

Capacity flow 2.5 mgd 

Disinfectant type chlorine 

Disinfectant dose 61 GPD  

# NOVs 2* 

*In past 18 months  

Treatment Process 

SUBASE King’s Bay is an approximately eight to ten square mile (7000 acre) base.  The daily 
supply needs are drawn from three wells no more than three miles apart that feed off the Floridan 
Aquifer and deliver water to approximately 7000 consumers.  The water is extremely hard with 
values greater than 300 ppm as calcium and magnesium, and with a TOC of approximately 1.9 
mg/L.  Average operating flow is 1.2 MGD, but the system has a flow capacity of 2.9 MGD. 

Raw water is softened to a pH of 11 with caustic soda and then neutralized with carbon dioxide 
to recarbonate.  Through this process, mostly calcium and some magnesium precipitate out, 
resulting in a hardness of approximately 80 ppm.  After the water is softened, it is chlorinated 
and distributed.  The distribution system has approximately 70 miles of lines and 6 million 
gallons of storage in large mains and storage tanks.  Additionally, a chlorine booster station is 
used to maintain the residual. 

Issue 

SUBASE King’s Bay has received two NOVs for high disinfection byproducts, specifically 
TTHM levels.  While the HAA5 concentrations remain within regulation limits, the TTHM 
concentrations, under the Stage 1 rule, consistently flirt with the legal limit (80 ug/L).  Some of 
the sample points stay within the MCL, but others reported exceed 100 ug/L.  Under the Stage 1 
Rule where values were averaged across the distribution system, most of the time, the installation 
could remain within regulation limits.  However, under the new regulations (Stage 2) and the 
LRAA requirements, those points exceeding the MCL could create a situation where the 
installation will violate the rule on a regular basis.  Figure 6.1.1 shows the fluctuating, and often 
high concentration values for TTHM as reported from the location denoted as DOSF—a distant 
point on the distribution system fed by a one-mile 16-inch main and a few thousand-yard 12-inch 
main.  Note that around June of 2000, the values consistently were reported outside regulation 
limits. 

 52



J. Lagerquist 
Naval Facilities Engineering Service Center 

Figure 6.1.1 TTHM concentrations at location DOSF. 

TTHM Data at DOSF

40

60

80

100

120

140

160

180

J-96 J-97 J-98 J-99 J-00 J-01 J-02 J-03 J-04 J-05 J-06 J-07

µg
 / 

l

DOSF Qrtrly test DOSF   4 Qrtr. Avg.

 

The high TTHM concentrations can be attributed to two separate and distinct issues:  distribution 
system detention times and the reactivity of the NOM. 

Both a contributing factor to high TTHM concentrations and a separate issue, SKB’s detention 
times are critical.  The installation would like to have better water age management.  The system 
was over-designed for a storage capacity of 6 million gallons, far more than required.  AH 
Environmental, Inc. (AH) calculated the current emergency water needs at 1,010,000 gallons 
(AH, 2006).  Furthermore, water turnover has decreased significantly in the past 20 years due to 
the transitioning of home-based ships to other bases.  Fewer ships mean fewer recipients which 
results in less water usage and turnover.  All of these factors create long detention times in the 
distribution systems. 

The raw water for the SKB drinking water treatment system also has a higher than usual content 
of sulfide, chloride, and bromide, with bromide being the most reactive.  This creates a situation 
where the reaction of the NOM with chlorine is extremely rapid; therefore the majority of the 
disinfection byproducts are formed in a short time period. 

 

 53



J. Lagerquist 
Naval Facilities Engineering Service Center 

Utility’s Past and Present Action Plan 

As the numbers continued to increase and rise above regulation limits, SUBASE King’s Bay 
water utility began to study means to correct their TTHM issues in 2002-2003.  Studies showed 
that the reactivity of the raw water organic matter was extremely high (85 μg/L for TTHM).  
Additionally, it was understood that the system was designed and constructed 20 years ago with 
a large storage capacity volume located in tanks and oversized mains.   Many of the lines had not 
been maintained since construction.  As a first step, in June of 2004, the utility changed from 
chlorine gas to a hypochlorite solution, and while this allowed for better dosing uniformity, no 
improvements on TTHM levels were observed.  In the fall of 2004 and through early 2005, the 
large mains were cleaned using scouring pigs, but again, no improvements were seen.  In late 
2004, SUBASE King’s Bay began to flush portions of their distribution system as an interim 
solution.  No formalized flushing plan was put in place, but somewhat routinely, operators would 
flush various locations of the system.  This was the first effective method in lowering the TTHM 
concentrations.  However, a couple of million gallons of water per month were being flushed 
with as much as 50,000 gallons per day at some of the dead ends.  While this improved the 
TTHM concentrations temporarily and the utility was able to avoid further NOVs in the fourth 
quarter of 2005, the volume of water usage per day was staggering. 

In the mean time, in May of 2005, SUBASE King’s Bay hired AH Environmental, Inc. as a 
consulting firm to assess the system and the TTHM issue.  Under the recommendation and 
direction of AH, the utility established a formal flushing plan in October of 2005 and with time, 
three automated flush points were put in place in different locations throughout the distribution 
system.  They automatically open in approximately 30 minute intervals.  The steady decrease in 
TTHM values starting in January of 2005 is depicted in Figure 6.1 and represents the benefits of 
this flushing program. 

With the TTHM concentrations under control, SKB approved the completion of a hydraulic 
study by AH to further assess the current treatment methods being employed.  The study 
confirmed the validity of the flushing techniques and methods already in place and additionally 
suggested taking a 0.75 MG tank and a 1 MG tank off-line to decrease the storage capacity of the 
system.  In addition, AH recommended reconfiguring parts of the system to decrease short-
circuiting, and valving off old lines to eliminate dead-ends and to decrease the overall capacity of 
the system.  As a test, AH also recommended enhanced softening—increasing the pH to 11.3 to 
precipitate the magnesium (in addition to the calcium) and then neutralizing with sulfuric acid 
and carbon dioxide to return the pH level to 8 – 8.5 and the hardness to less than 20 mg/L, 
thereby, in theory, decreasing the overall TTHM formation potential.  SKB valved off the 1 MG 
tank and minimized the level of a 400K gallon tank to decrease the storage capacity of the 
system and they completed the reconfigurations and eliminations of dead-ends.  Improvements in 
overall ease of operation of the system and in TTHM levels were observed.  Enhanced softening 
was tested, but TTHM formation potential was actually noted to increase. 

To address the reactivity of the NOM, AH continued their work on the next level by performing 
pilot studies utilizing nanofiltration, GAC and/or forms of softening.  Six different scenarios 
were tested:   

• aerated raw water / cation exchange softening / anion exchange softening;  

 54



J. Lagerquist 
Naval Facilities Engineering Service Center 

• recarbonated water with tripolyphosphate addition / granular activated carbon 
adsorption; 

• filtered water / anion exchange softening;  

• recarbonated water without tripolyphosphate addition / granular activated carbon 
adsorption; 

• aerated raw water / anion exchange softening / filtration;  

• and non-aerated raw water / nanofiltration.   

The best results were derived from nanofiltration and granular activated carbon adsorption. 

SKB analyzed the installation costs and the life-time usage costs of both technologies.  Due to 
the extreme hardness of the water, they have determined that despite the initial capital costs, the 
over-life maintenance costs of 100 percent nanofiltration are more attractive.  Other advantages 
of this type of system are: 

• the ease of automation of nanofiltration systems; 

• the less mess, less hands-on maintenance of the systems; 

• the fact that nanofiltration inherently softens the water, eliminating the need for the 
addition of chemicals to soften the water, as is currently done; and 

• the likelihood that nanofiltration will also meet future, more stringent disinfection 
byproduct rules. 

The future SUBASE King’s Bay water treatment system configuration is depicted in Figure 6.1.2. 

 55



J. Lagerquist 
Naval Facilities Engineering Service Center 

Figure 6.1.2 Flow chart for future SUBASE King’s Bay treatment system. 

Pre-filtration 
(to remove 
larger 
particles) 

Nanofiltration Raw  
Water Intake 

Distribution system 

Chlorination 

 

Results of Action Plan 

SUBASE King’s Bay has been able to prevent further NOVs through their flushing program.  
However, this is an interim solution as significant volumes of water are wasted. 

Remaining Issues 

SKB continues to have large quantities of storage volume with low usage.  However, additional 
ships scheduled to base there will help water turnover. 

The installation of a nanofiltration system is a large capital investment requiring congressional 
appropriations.  SKB expects to see the funding for the project in the FY 2008 or FY 2009 
budget.  Until then, the utility will have to continue their strict flushing plan to adhere to the 
regulations.  However, because of the size of the system, compliance to the Stage 2 rule is not 
required until October 2013.  And states can grant up to a two year extension for systems making 
capital improvements. 

 

 56



J. Lagerquist 
Naval Facilities Engineering Service Center 

Case Study #2 

Full Scale System Assessment to Address High Disinfection Byproducts 

MCAS YUMA 

Yuma, AZ 

 

Introduction 

Southwest of Yuma, AZ, the five square mile Marine Corps Air Station Yuma (MCAS Yuma) is 
home to several squadrons, groups and companies.  The base houses and employs approximately 
6,324 users and is served by a 4.7 MGD sedimentation and filtration treatment plant.  The 
majority of the influent to the plant is supplied by the Yuma Mesa Irrigation and Drainage 
District supply canal through an agreement with the US Department of Interior, Bureau of 
Reclamation. A well is also used in conjunction with the main surface water supply blending at a 
rate of 1/3 to 1/2 with the surface water. During annual canal shutdown and inspection, the water 
supply comes entirely from the groundwater well.  And if the well flow is insufficient, the base 
has an informal agreement with the City of Yuma to receive their water. 

Treatment Process 

The MCAS Yuma water treatment plant is supplied by an open, concrete supply canal, which 
delivers water from reservoir storage created by the Imperial Dam.  The treatment plant was built 
in the mid-1940s as a lime-softening plant and has since been upgraded and expanded several 
times.  The treatment system has not been used as a lime softening plant since the 1950s.  
Typically, water treatment is conducted as depicted in Figure 6.2.1.

 57



J. Lagerquist 
Naval Facilities Engineering Service Center 

Figure 6.2.1.  MCAS Yuma Water Treatment System Configuration. 

Sedimentation 
tanks 

Rapid-sand 
filtration Supply canal 

Potassium permanganate 
addition 
Polymer addition 

Distribution system 

Post-
chlorination 
addition 

 

The raw water comes from the supply canal and potassium permanganate is added for algae 
control, and polymer is added for better settling.  The water flows into three-3 MG sedimentation 
tanks and after the water is settled, it moves through rapid-sand filtration and is then chlorinated 
for primary and secondary disinfection.  The distribution system consists of approximately 23 
miles of lines ranging from three to 16 inches and two storage tanks (one 0.5 MG ground level 
tank and one 0.5 MG elevated tank). 

Typical flows are 1 MGD during the winter months and 3 MGD during the summer months due 
to irrigation demands.  Average water quality parameters are listed in Table 6.2.1.

 58



J. Lagerquist 
Naval Facilities Engineering Service Center 

       Table 6.2.1 Water quality parameter values at  
       MCAS Yuma. 

Parameter Average value 

TOC 3.5 mg/L 

DOC   

pH 8.4 

Alkalinity 150 mg/L 

Total hardness 420 

13.o to 25.4°C Temperature Range 

TTHM formation 
potential  Not available 

HAA5 formation 
potential  Not available 

Operating flow 1 - 3 MGD 

Capacity flow 4.7 MGD 

Disinfectant type chlorine 

Preoxidant dose N/a  

Disinfectant dose   

Issue 

MCAS Yuma exceeded the MCL for TTHM in two quarters of 2005.  Due to the number of 
users, the installation is only required to sample from one point (a point expected to result in the 
highest TTHM formation) in the distribution system.  However, under an approved sampling 
plan, MCAS Yuma has averaged that one point with three other points in the system, which 
allows them to remain within regulatory limits most of the time.  This approach is appropriate for 

 59



J. Lagerquist 
Naval Facilities Engineering Service Center 

the Stage 1 rule; however, under the passage of the Stage 2 rule and the requirement of the 
LRAA, the installation will no longer be able to average across the distribution system.  The 
sample point of most concern will likely create the potential to exceed TTHM regulatory limits 
on a more consistent basis. 

Utility’s Past and Present Action Plan 

Over time, MCAS Yuma has made improvements and upgrades to the system to deal with age-
related issues and water quality issues.  In the past two years, the head works were replaced, the 
sedimentation and backwash recycling basins were replaced, an air scour surface-wash system 
was added to the filters, a SCADA system was installed for partial automation of the treatment 
plant, and a standby generator was installed. 

More specifically aimed at TTHM exceedances, the water utility has made some alterations in 
configurations and operations over the past few years.  They increased their flushing to help 
decrease TTHM concentrations.  To draw water from the sedmentation basins, floating weirs 
were installed.  This moved the intake from the bottom of the basin, where sediments can be a 
problem, to the top.  They installed better chlorine control for better dosing; and finally, the 
utility designated a1.5 mile 8”section of the distribution system as fire protection only and now 
supplies the users with bottled drinking water. 

Most recently, MCAS Yuma hired CH2MHill as a consultant to evaluate their water and plant 
operations.  The overall evaluation is in progress, but CH2MHill has recommended three options. 

1. Rehabilitating the existing plant into an advanced coagulation facility. 

2. Change the existing filters to include granulated activated charcoal. 

3. Add additional granulated activated carbon filters to be used when TTHM levels our high. 

Results of Action Plan 

The Environmental Department funded the Water Plant Initial Study and CH2MHIll provided 
MCAS Yuma with eight short term recommendations, 5 which have been implemented. The 
recommendation for disinfection by-product control was to implement chloramination. This 
recommendation was later rejected after further research found that the use of chloramines 
during the extreme Arizona summer heat would cause nitrification in the distribution system. A 
number of long term recommendations were also provided with potential future implementation. 
The Water Plant Initial Study contract had an option built in for additional evaluation of the long 
term recommendations. CH2MHILL completed the Water Treatment Alternatives Evaluation 
Report which gave several options on rehabilitating the WTP with comparative construction cost 
assumptions. The options have not been implemented. Funding is always a problem. New 
information was presented on the possibility of using chlorine dioxide, and currently funding is 
being pursued to do an additional study to further evaluate its use. 

 

 60



J. Lagerquist 
Naval Facilities Engineering Service Center 

Remaining Issues 

Because the recommendations implemented are not correcting the TTHM issues, MCAS Yuma 
must continue to search for solutions.  Studies demonstrating the use of alternative disinfectants, 
especially chlorine dioxide, will be imperative to determine the utility’s best option.  
Furthermore, no matter the change, significant capital funds will be required. 

 

 61



J. Lagerquist 
Naval Facilities Engineering Service Center 

Case Study #3 

A Regional Approach for Handling Drinking Water Treatment Issues 

Introduction 

The NAVFAC MIDLANT (Hampton Roads IPT) region consists of one primary and nine 
consecutive water systems, serving approximately 85,000 users.  In 2000, the majority of these 
systems were converted to chloramines by the wholesaler to help alleviate issues with 
disinfection byproducts.  By 2004, significant increases in total coliforms were observed; up 
from 14 reported positives in 2003 to 46 region-wide in 2004. Table 1 provides a basic overview 
of the treatment systems. 

Table 1. 

Secondary System Primary Source Primary Treatment Treatment

City of Newport 
News Cheatham Annex Conventional Chloramines 

Craney Island    

Dam Neck Annex* City of Norfolk Conventional Chloramines 

Lafayette River Annex    

Naval Air Station Oceana* City of Norfolk Conventional Chloramines 

Naval Amphibious Base 
Little Creek* City of Norfolk Conventional Chloramines 

Naval Station Norfolk* City of Norfolk Conventional Chloramines 

Naval Support Activity 
Norfolk    

Naval Support Activity 
Northwest 

Groundwater 
(Yorktown Aquifer)

Greensand 
Filtration Chlorine 

Naval Weapon Station 
Yorktown 

City of Newport 
News Conventional Chloramines 

 62



J. Lagerquist 
Naval Facilities Engineering Service Center 

Norfolk Naval Shipyard City of Portsmouth Conventional Chloramines 

*Water is treated at the Moores Bridges Water Treatment Plant in Norfolk. 

Investigation 

NAVFAC launched a region-wide investigation to determine the cause of the significant increase 
in total coliform positives.  A number of potential causes were studied:  potential sampling or 
laboratory issues; any common problems among all of the systems; possibility of inadequate 
disinfection; inefficient and incorrect water program management; over-adequate or aged system 
design; possibility of biofilm formation; potential internal building piping degradation; and 
possible municipal source water contamination. 

Results of Investigation 

The only consistent trend observed was the seasonal increase of positive coliforms.  Typically, 
coliform positives increased during the warmer months.  Otherwise, no common thread or 